
.

REVISED 08/25/04

PARTS CATALOGUE
AX-100

2005

INDEX



SECTION FIG #
CYLINDER E01 SECTION FIG #
CRANKCASE E02 METER ASSY F01
CRANKCASE COVER E03 HEADLIGHT F02
CRANKSHAFT E04 TURNING SIGNAL F03
CARBURETOR E05 REAR TAILLIGHT COMP F04
AIR CLEANER E06 ELECTRIC SET (II) F05
MUFFLER E07 FRAME F06
OIL PUMP E08 FOOTREST/MAIN STAND F07
CLUTCH E09 FOOTREST/REAR BRAKE F08
TRANSMISSION E10 GAS TANK F09
GEAR SHIFTING E11 OIL TANK SWITCH F10
KICK STARTER E12 OIL TANK SWITCH F11
MAGNETO E13 SEAT F12
ELECTRIC SET (I) E14 SEAT TAIL COVER F13

SIDE COVER F14
HEAD LIGHT CASING/FRONT FENDER F15
FRONT FORK F16
FRONT WHEEL ASSY F17
STEERING BAR/LECER CABLE F18
R. STEERING BAR SWITCH ASSY F19
L. STEERING BAR SWITCH ASSY F20
REAR FORK F21
REAR SHOCK ABSORBER F22
RR. FENDER F23
RR. WHEEL ASSY F24

ENGINE FRAME



CONTENTS ENGINE GROUP
E01 CYLINDER E02  CRANKCASE E03  CRANKCASE COVER

E04  CRANKSHAFT E05 CARBURETOR E06  AIR CLEANER

E07  MUFFLER E08  OIL PUMP E09  CLUTCH



E10  TRANSMISSION E11  GEAR SHIFTING E12  KICK STARTER

E13 MAGNETO E14 ELECTRIC SET (I)



CONTENTS FRAME GROUP
F01 METER ASSY F02 HEADLIGHT F03  TURNING LIGHT

F04 REAR TAILLIGHT COMP. F05 ELECTRIC SET (II) F06 FRAME

F07 FOOT REST/MAIN STAND F08 FOOTREST/REAR BRAKE F09 GAS TANK



F10 OIL TANK SWITCH F11 OIL TANK F12 SEAT

F13 SEAT TAIL COVER F14 SIDE COVER F15 HEADLIGHT CASING/FRONT FENDER

F16 FRONT FORK F17 FRONT WHEEL ASSY F18 STEERING BAR/LEVER CABLE



F19 R. STEERING BAR SWITCH ASSY F20 L, STEERING BAR SWITCH ASSY F21 REAR FORK

F22 REAR SHOCK ABSORBER F23 RR. FENDER F24 RR. WHEEL ASSY



E01 CYLINDER
REF PART NUMBER DESCRIPTION QTY

20
05

1- 1 AX100-1-1 CYLINDER HEAD 1 1
1- 2 AX100-1-2 GASKET, CYLINDER HEAD 1 1
1- 3 AX100-1-3 RUBBER PAD 14 14
1- 4 AX100-1-4 CYLINDER   1 1
1- 5 AX100-1-5 GASKET, CYLINDER  1 1
1- 6 AX100-1-6 RUBBER PAD 4 4
1- 7 GB901-86 STUD BOLT 4 4
1- 8 GB6177-86 NUT, CYLINDER HEAD 4 4
1- 9 GB901-88 STUD BOLT 2 2
1- 10 GB6177-86 HEX NUT 1 1
1- 11 AX100-1-11 SPARK PLUG 1 1
1- 12 AX100-1-12 REED VALVE ASSY 1 1
1- 13 AX100-1-13 GASKET, REED VALVE 1 1
1- 14 GB818-85 SCREW 2 2
1- 15 AX100-1-15 PIPE, INTAKE 1 1
1- 16 AX100-1-16 CLAMP 1 1
1- 17 GB818-85 SCREW 2 2
1- 18 GB859-76-ZND SPRING WASHER 2 2

Enlarged figure
Next page



E01 CYLINDER



E02 CRANKCASE 
REF# PART # DESCRIPTION QTY

20
05

2- 1 AX100-2-1 PIN 1 1
2- 2 AX100-2-2 SCREW 2 2
2- 3 GB818-85 SCREW 1 1
2- 4 GB818-85 SCREW 3 3
2- 5 GB818-85 SCREW 1 1
2-6 GB818-85 SCREW 6 6
2-7 ZS470009-C56 BOLT 2 2
2-8 ZS470010-C56 BOLT 1 1
2-9 GB6170-86 NUT 3 3
2-10 AX100-2-10 PLUG, OIL DRAIN 1 1
2-11 AX100-2-11 GASKET 1 1
2-12 AX100-2-12 HOSE, BREATHER 1 1

Enlarged figure
Next page



E02 CRANKCASE



E03 CRANKCASE COVER
REF PART NUMBER DESCRIPTION QTY

20
05

3-1 AX100-3-1 COVER, CLUTCH ASSY 1 1
3-2 AX100-3-2 GASKET 1 1
3-3 AX100-3-3 PIN 2 2
3-4 GB818-85 SCREW 6 6
3-5 GB818-85 SCREW 4 4
3-6 AX100-3-7 PLUG, OIL FILLER 1 1
3-7 AX100-2-10 BOLT, OIL LEVEL 1 1
3-8 AX100-3-9 GASKET 1 1
3-9 AX100-3-10 COVER, MAGNETO 1 1
3-10 GB818-85 SCREW 5 5
3-11 GB818-85 SCREW 2 2
3-12 AX100-3-13 CAP, CLUTCH RELEASE 1 1
3-13 GB820-76-G SCREW 2 2

Enlarged figure
Next page



E03 CRANKCASE COVER



E04 CRANKSHAFT
REF PART NUMBER DESCRIPTION QTY

20
05

4-1 AX100-4-1 PISTON 1 1
4-2 AX100-4-2 RING SET, PISTON 2 2
4-3 AX100-4-3 PIN, PISTON 1 1
4-4 AX100-4-4 CIRCLIP 2 2
4-5 KB14x18x20JB/T3372-92 BEARING 1 1
4-6 AX100-4-6 CRANKSHAFT ASSY 1 1
4-7 AX100-4-7 ROD, CONNECTING 1 1
4-8 AX100-4-8 WASHER 2 2
4-9 AX100-4-9 PIN, CRANK 1 1
4-10 JPK202617Y BEARING 1 1
4-11 AX100-4-11 CRANKSHAFT, RH 1 1
4-12 AX100-4-12 CRANKSHAFT, LH 1 1
4-13 AX100-4-13 OIL SEAL, CRANK, LH 1 1
4-14 GB276-82 BEARING, CRANK, LH 1 1
4-15 GB276-82 BERING, CRANK, RH 1 1
4-16 AX100-4-16 OIL SEAL, CRANK, RH 1 1
4-17 AX100-4-17 GEAR, PRIMARY DRIVE 1 1
4-18 AX100-4-18 SPACER 1 1
4-19 GB54-76 NUT 1 1

4-20 AZ100-4-20 WASHER 1 1
4-21 AZ100-4-21 KEY 1 1
4-22 AZ100-4-22 RING  1 1

Enlarged figure
2nd page down



E04 CRANKSHAFT



E05 CARBURETOR
REF PART NUMBER DESCRIPTION QTY

20
05

5-1 ZS280001-C56 GASKET 1 1
5-2 ZS280002-C56 FLOAT 1 1
5-3 ZS280003-C56 WASHER 1 1
5-4 ZS280004-C56 MAIN NOZZLE 1 1
5-5 ZS280005-C56 VALVE, MAIN NEEDLE 1 1
5-6 ZS280006-C56 NEEDLE 1 1
5-7 ZS280007-C56 CLIP 1 1
5-8 ZS280008-C56 VALVE 1 1
5-9 ZS280100-C56 NEEDLE VALVE COMP 1 1
5-10 ZS280009-C56 COLLAR 1 1
5-11 ZS280200-C56 NEEDLE VALVE ASSY 1 1
5-12 ZS280010-C56 PIN FLOAT 1 1
5-13 ZS280011-C56 SOFT PIPE, VENTIATION 2 2
5-14 ZS280012-C56 SCREW 4 4
5-15 ZS280013-C56 SPRING CUSHION 4 4
5-16 ZS280014-C56 SOFT PIPE CLIP 2 2
5-17 ZS280015-C56 SOFT PIPE  1 1
5-18 ZS280016-C56 BOLT, VALVE 1 1
5-19 ZS280017-C56 SPRING  1 1
5-20 ZS280018-C56 DUST CAP 1 1
5-21 ZS280019-C56 SPRING, VALVE 1 1
5-22 ZS280020-C56 LOCKING PLATE, NEEDLE 1 1
5-23 ZS280021-C56 SCREW, OIL THROUGH 1 1
5-24 ZS280022-C56 SCREW, AIR ADJUSTER 1 1
5-25 ZS280023-C56 CAP, STARTING VALVE 1 1
5-26 ZS280024-C56 NUT 1 1
5-27 ZS280025-C56 SCREW ROD, ADJUSTING 1 1
5-28 ZS280026-C56 DUST CAP 1 1
5-29 ZS280027-C56 SPRING, STARTING VALVE 1 1
5-30 ZS280028-C56 STARTING VALVE GATE 1 1
5-31 ZS280029-C56 SPRING, AIR ADJUSTER SCREW 1 1

Enlarged figure
Next page



E05 CARBURETOR



E06 AIR CLEANER
REF PART NUMBER DESCRIPTION QTY

20
05

6-1 ZS270000-C56 AIR CLEANER ASSY 1 1
6-2 ZS270001-C56 ELEMENT, AIR CLEANER 1 1
6-3 ZS270002-C56 HOUSING, AIR CLEANER 1 1
6-4 ZS270003-C56 SCREW M5 X 18 3 3
6-5 ZS270004-C56 CONNECTING PIPE 1 1
6-6 ZS270005-C56 ELASTIC RING, CONNECTING PIPE 1 1
6-7 ZS270006-C56 HOOP 1 1
6-8 GB818-85 SCREW M6 X 12 2 2
6-9 GB97.1-85 WASHER 6 2 2

Enlarged figure
Next page



E06 AIR CLEANER



E07 MUFFLER
REF PART NUMBER DESCRIPTION QTY

20
05

7-1 ZS200001-C56 WASHER 1 1
7-2 GB6170-86 NUT M8 2 2
7-3 ZS200000-C56 EX. MUFFLER 1 1
7-4 ZS200002-C56 CORE, MUFFLER 1 1
7-5 GB820-85 SCREW 1 1
7-6 GB859-87 WASHER WITH SPRING 5 1 1
7-7 ZS200003-C56 SCREW 1 1



E08 OIL PUMP
REF PART NUMBER DESCRIPTION QTY

20
05

8-1 AX100-8-1 CAP, OIL PUMP, INSPECTION 1 1
8-2 GB818-85 SCREW 1 1
8-3 AX100-8-3 PUMP ASSY, OIL 1 1
8-4 AX100-8-4 TERMINAL, CABLE 1 1
8-5 AX100-8-5 GASKET, OIL PUMP 1 1
8-6 AX100-8-6 PIECE, RIVE 1 1
8-7 GB818-85 SCREW 1 1
8-8 GB818-85 SCREW 1 1
8-9 GB93-76-ZnD LOCK WASHER 2 2
8-10 AX100-8-10 BOLT 1 1
8-11 GB52-76-ZnD NUT 1 1
8-12 AX100-8-3 HOSE 1 1
8-13 AX100-8-3 CLIP 2 2
8-14 AX100-8-3 CLIP 2 2
8-15 AX100-8-15 CLAMP 1 1

Enlarged figure
Next page



E08 OIL PUMP



E09 CLUTCH
REF PART NUMBER DESCRIPTION QTY

20
05

9-1 AX100-9-1 GEAR ASSY, PRIMARY DRIVEN 1 1
9-2 AX100-9-2 CLIP 1 1
9-3 AX100-9-3 WASHER 1 1
9-4 AX100-9-4 HUB, CLUTCH 1 1
9-5 AX100-9-5 PLATE, CLUTCH DRIVE 5 5
9-6 AX100-9-6 PLATE, CLUTCH DRIVE 5 5
9-7 AX100-9-7 PLATE, CLUTCH PRESSURE 1 1
9-8 AX100-9-8 SPRING 6 6
9-9 GB309-77 PIN 2.5x9.8III6 6 6
9-10 AX100-9-10 NUT 1 1
9-11 AX100-9-11 WASHER 1 1
9-12 AX100-9-12 PIECE, CLUTCH RELEASE 1 1
9-13 AX100-9-13 ROD, CLUTCH PUSH 2 2
9-14 AX100-9-14 OIL SEAL, PIECE, CLUTCH RELEASE 1 1
9-15 AX100-9-15 SCREW, CLUTCH RELEASE 1 1
9-16 AX100-9-16 SCREW ADJUSTING 1 1
9-17 GB54-76-ZnD NUT 1 1
9-18 AX100-9-18 ARM, CLUTCH RELEASE 1 1
9-19 AX100-9-19 WASHER 1 1
9-20 AX100-9-20 PIN, ARM, CLUTCH RELEASE 1 1
9-21 AX100-9-21 SPRING 1 1

Enlarged figure
Next page



E09 CLUTCH



E10 TRANSMISSION
REF PART NUMBER DESCRIPTION QTY

20
05

10-1 AX100-10-1 COUNTERSHAFT 1 1
10-2 AX100-10-2 GEAR, 2ND DRIVE 1 1
10-3 AX100-10-3 GEAR, 3RD DRIVE 1 1
10-4 AX100-10-4 WASHER 1 1
10-5 AX100-10-5 CIRCLIP 1 1
10-6 AX100-10-6 GEAR, 4TH DRIVE 1 1
10-7 AX100-10-7 RING, 4TH DRIVE GEAR 2 2
10-8 GB894-76 CIRCLIP 1 1
10-9 E101GB276-82 BEARING, COUNTERSHAFT LH 1 1

10-10 AX100-10-10 GEAR, KICK STARTER DRIVEN 1 1
10-11 AX100-10-11 BEARING  1 1
10-12 AX100-10-12 WASHER 2-3 2-3
10-13 JP3E80000206 BEARING, COUNTERSHAFT RH 1 1
10-14 AX100-10-14 PLATE, COUNTERSHAFT BEARING 1 1
10-15 GB819-76-ZnD SCREW 2 2
10-16 AX100-10-16 DRIVE SHAFT 1 1
10-17 AX100-10-17 GEAR, 2ND DRIVEN 1 1
10-18 AX100-10-18 CIRCLIP 1 1
10-19 AX100-10-19 GEAR,3RD DRIVEN 1 1
10-20 AX100-10-20 GEAR, 1ST DRIVEN 1 1
10-21 AX100-10-21 WASHER 1 1
10-22 AX100-10-22 GEAR, KICK STARTER IDLE 1 1
10-23 AX100-10-23 BUSHING, DRIVEN SHAFT 1 1
10-24 GB276-82 BEARING 1 1
10-25 AX100-10-25 OIL SEAL 1 1
10-26 AX100-10-26 SPROCKET, ENGINE 1 1
10-27 AX100-10-27 SPACER 1 1
10-28 GB52-76-ZnD NUT 1 1
10-29 AX100-10-29 WASHER 1 1
10-30 AX100-10-30 O-RING 1 1

Enlarged figure
Next page



E10 TRANSMISSION



E11 GEAR SHIFTING
REF PART NUMBER DESCRIPTION QTY

20
05

11-1 AX100-11-1 FORK, GEARSHIFT NO. 1 1 1
11-2 AX100-11-2 FORK, GEARSHIFT NO. 2 1 1

11-3-1 AX100-11-3.1 PIN, GEAR SHIFTING NO. 2 1 1
11-3-2 AX100-11-3.2 PIN, GEAR SHIFTING NO. 1 1 1
11-4 AX100-11-4 ROLLER GEAR SHIFTING 1 1
11-5 GB91-76 COTTER PIN 2 2
11-6 AX100-11-6 CAM, GEAR SHIFTING 2 2
11-7 P4x19.8IIbGB304-77 PIN, GEAR SHIFTING CAM 5 5
11-8 AX100-11-8 RETAINER, DRIVE PIN 1 1
11-9 GB819-76-ZnD SCREW 1 1

11-10 AX100-11-10 GUIDE, GEAR SHIFTING CAM 1 1
11-11 GB30-76-6.9ZnD BOLT 2 2
11-12 AX100-11-12 STOPPER, CAM 1 1
11-13 AX100-11-13 BOLT 1 1
11-14 AX100-11-14 WASHER 1 1
11-15 AX100-11-15 SPRING 1 1
11-16 AX100-11-16 SHAFT, GEAR SHIFTING 1 1
11-17 AX100-11-17 SPRING 1 1
11-18 AX100-11-18 SPRING 1 1
11-19 AX100-11-19 STOPPER  1 1
11-20 AX100-11-20 OIL SEAL 1 1
11-21 AX100-11-21 BODY, SWITCH 1 1
11-22 AX100-11-22 GASKET. SWITCH 1 1
11-23 GB66-76-ZnD SCREW 1 1
11-24 GB97-76-ZnD WASHER 1 1
11-25 AX100-11-25 CONTACT 1 1
11-26 GB819-76-ZnD SCREW 1 1
11-27 GB818-85 SCREW 3 3
11-28 4GB859-76-ZnD WASHER 3 3
11-29 4GB77-76-ZnD WASHER 3 3
11-30 AX100-11-30 LEVER ASSY 1 1
11-31 AX100-11-31 RUBBER 1 1
11-32 GB30-76 BOLT 1 1

Enlarged figure
Next page



E11 GEAR SHIFTING
11-33 AX100-11-16.2 SPACER 1 1



E12 KICK STARTER
REF PART NUMBER DESCRIPTION QTY

20
05

12-1 AX100-12-1 SHAFT KICK STARTER 1 1
12-2 AX100-12-2 GUIDE, SPRING 1 1
12-3 AX100-12-3 PAWL, KICK STARTER 1 1
12-4 AX100-12-4 PIN, PAWL 1 1
12-5 AX100-12-5 SPRING 1 1
12-6 AX100-12-6 STOPPER, KICK STARTER 1 1
12-7 GB819-76-ZnD SCREW 1 1
12-8 AX100-12-8 GEAR, KICK STARTER DRIVE 1 1
12-9 AX100-12-9 SPRING 1 1

12-10 AX100-12-10 WASHER 1 1
12-11 AX100-12-11 WASHER 1 1
12-12 AX100-12-12 WASHER 1 1
12-13 AX100-12-13 OILS EAL 1 1
12-14 AX100-12-14 SCREW, SPRING HOOK 1 1
12-15 AX100-12-15 LEVER ASSY, KICK STARTER 1 1
12-16 AX100-12-15.1 RUBBER 1 1
12-17 GB5781-86 BOLT 1 1

Enlarged figure
Next page



E12 KICK STARTER



E13 MAGNETO
REF PART NUMBER DESCRIPTION QTY

20
05

13-1 AX100-13-1 MAGNETO ASSY 1 1
13-2 GB818-85 SCREW 3 3
13-3 HB1-521GB5x12x1 WASHER 3 3
13-4 GB6177-86 NUT 1 1
13-5 AX100-13-5 KEY 1 1



E14 ELECTRIC SET (I)
REF PART NUMBER DESCRIPTION QTY

20
05

14-1 ZS370600-C56 IGNITION COIL COMP 1 1
14-2 GB5783-86 SCREW M6 X 20 2 2
14-3 GB93-87 WASHER WITH SPRING 6 2 2
14-4 GB97.1-85 WASHER 6 2 2
14-5 ZS370601-C56 SEAL, SPARK PLUG 1 1
14-6 ZS370602-C56 CAP, SPARK PLUG 1 1
14-7 ZS370603-C56 SEAL CAP, HIGH VOLTAGE WIRE 1 1
14-8 ZS420600-C56 CIRCLIP, BATTERY 1 1
14-9 ZS370900-C56 BATTERY 1 1

14-10 ZS420001-C56 RUBBER CUSHION, BATTERY 1 1
14-11 ZS420002-C56 SEAT, BATTERY 1 1
14-12 ZS100400-C56 STAY, BATTERY 1 1
14-13 GB97.1-85 WASHER 6 2 2
14-14 GB5783-86 BOLT M6 X 16 2 2

Enlarged figure
Next page



E14 ELECTRIC SET (I)



F01 METER ASSY
REF PART NUMBER DESCRIPTION QTY

20
05

1-1 ZS370501-C56 CORE, METER 1 1
1-2 ZS370502-C56 HOUSING, METER 1 1
1-3 ZS370503-C56 BASE, METER 1 1
1-4 GB845-85 SCREW ST4 X 12 4 4
1-5 ZS370504-C56 INDICATOR GLASS, SPEEDOMETER 1 1
1-6 ZS370505-C56 SOCKET, SPEEDOMETER 1 1
1-7 ZS370506-C56 BULB, SPEEDOMETER 4 4
1-8 ZS370506-C56 BULB, SPEEDOMETER 1 1
1-9 ZS370507-C56 SCREW  4 4
1-10 ZS450400-C56 SOFT SHAFT, SPEEDOMETER 1 1
1-11 GB97.1-85 WASHER 6 2 2
1-12 GB93-87 WASHER, WITH SPRING 6 2 2
1-13 GB5783-86 BOLT M6 X 20 2 2
1-14 ZS370508-C56 RUBBER CUSHION, METER STOPPER 1 1
1-15 ZS370509-C56 BASE, SPEEDOMETER 1 1
1-16 ZSGB845-85 SCREW ST 4 X 16 1 1
1-17 ZS370510-C56 SCREW 2 2
1-18 ZS370511-C56 METER STAY 1 1
1-19 ZS370512-C56 RUBBER CUSHION, METER STAY STOPPER 2 2
1-20 ZS500002-C56 METER LABEL 1 1

Enlarged figure
Next page



F01 METER ASSY



F02 HEADLIGHT
REF PART NUMBER DESCRIPTION QTY

20
05

2-1 ZS370400-C56 HEADLIGHT 1 1
2-2 ZS370401-C56 RIM, HEADLIGHT 1 1
2-3 ZS370402-C56 GLASS COMP, HEADLIGHT 1 1
2-4 ZS370403-C56 SEAT, HEADLIGHT 1 1
2-5 ZS370404-C56 BULB 1 1
2-6 ZS370405-C56 STAY, SMALL BULB 1 1
2-7 ZS370406-C56 SMALL BULB (6V, 3W) 1 1
2-8 ZS370407-C56 CLIP 3 3
2-9 GB820-85 SCREW M5 X 14 2 2
2-10 ZS370408-C56 WASHER 2 2

Enlarged figure
Next page



F02 HEADLIGHT



F03 TURNING LIGHT
REF PART NUMBER DESCRIPTION QTY

20
05

3-1 ZS370100-C56 TURNING LIGHT ASSY 2 2
3-2 ZS370101-C56 F, TURNING LIGHT COUER 2 2
3-3 ZS370102-C56 WASHER 2 2
3-4 ZS370103-C56 BULB (6V, 8W) 2 2
3-5 GB845-85 SCREW ST2.9 X 26 2 2
3-6 GB96-85 WASHER 10 2 2
3-7 GB93-87 WASHER, WITH SPRING 10 2 2
3-8 GB61710-86 NUT 10 2 2
3-9 ZS100005-C56 RELAY BRACKET 1 1
3-10 ZS370200-C56 REAR TURNING LIGHT ASSY 2 2
3-11 ZS370201-C56 COVER, READ STEERING LIGHT 2 2
3-12 ZS370202-C56 WASHER 2 2
3-13 ZS370203-C56 BULB (6V, 8W) 2 2
3-14 GB845-85 SCREW ST2.9 X 30 4 4
3-15 GB96-85 WASHER 10 2 2
3-16 GB93-87 WASHER WITH SPRING 10 2 2
3-17 GB6170-86 NUT M10 2 2
3-18 ZS371200-C56 BLINKER 1 1

Enlarged figure
Next page



F03 TURNING LIGHT



F04 REAR TAILLIGHT COMP
REF PART NUMBER DESCRIPTION QTY

20
05

4-1 ZS370300-C56 TAIL LIGHT 1 1
4-2 ZS370301-C56 GLASS, TAIL LIGHT 1 1
4-3 ZS370302-C56 REFELCTING PLATE, TAILLIGHT 1 1
4-4 ZS370303-C56 CUSHION, TAILLIGHT PLATE 1 1
4-5 GB845-85 SCREW ST3.8 X 35 2 2
4-6 ZS370304-C56 BULB, TAILLIGHT 1 1
4-7 ZS370305-C56 RUBBER CUSHION 2 2
4-8 ZS370306-C56 RUBBER CUSHION 1 1
4-9 GB96-85 WASHER 6 2 2
4-10 GB96-85 WASHER 6 2 2
4-11 GB252006-150 COLLAR 2 2
4-12 GB6177-86 NUT 6 2 2
4-13 ZS420003-C56 RUBBER RING, WIRE 1 1

Enlarged figure
Next page



F04 REAR TAILLIGHT COMP



F05 ELECTRIC SET (II)
REF PART NUMBER DESCRIPTION QTY

20
05

5-1 ZS370800-C56 MAIN CABLE 1 1
5-2 ZS101000-C56 CLIP 2 2
5-3 ZS420026-C56 CLIP 3 3
5-4 ZS372001-C56 FUSE CASE 1 1
5-5 ZS372002-C56 FUSE (10A) 1 1
5-6 ZS372100-C56 RESISTENCE ASSY 1 1
5-7 GB5783-86 SCREW M6 X 86 1 1
5-8 GB93-87 WASHER WITH SPRING 1 1
5-9 ZS330100-C56 IGNITION SWITCH 1 1
5-10 ZS330101-C56 KEY 1 1
5-11 ZS372200-C56 SWITCH, REAR BRAKE INDICATOR 1 1
5-12 ZS420005-C56 RUBBER RING, WIRE 1 1
5-13 ZS440003-C56 SPRING, REAR BRAKE INDICATOR 1 1
5-14 ZS371300-C56 HORN ASSY 1 1
5-15 GB5783-86 BOLT M6 X 12 2 2
5-16 GB93-87 WASHER WITH SPRING 2 2
5-17 GB97.1-85 WASHER 6 2 2

Enlarged figure
Next page



F05 ELECTRIC SET (II)



F06 FRAME
REF PART NUMBER DESCRIPTION QTY

20
05

6-1 ZS120000-C56 FRAME 1 1
6-2 ZS410009-C56 TOOL CASE 1 1
6-3 ZS420006-C56 RUBBER CUSHION 1 1
6-4 ZS420007-C56 TOOL BAG 1 1
6-5 ZS371000-C56 RECTIFIER 1 1
6-6 GB97.1-85 WASHER 6 1 1
6-7 GB93-87 ELASTIC CUSHION 6 1 1
6-8 GB5783-86 BOLT M6 X 20 1 1
6-9 ZS500001-C56 FRAME LABEL 1 1



F07 FOOTREST/MAINSTAND
REF PART NUMBER DESCRIPTION QTY

20
05

7-1 ZS290000-C56 MAIN STAND 1 1
7-2 ZS100009-C56 COLLAR, MAIN STAND 1 1
7-3 ZS47000-C56 BOLT 1 1
7-4 ZS440001-C56 SPRING 1 1
7-5 ZS100015-C56 HOOK 1 1
7-6 GB97.1-85 WASHER 10 1 1
7-7 GB6177-86 NUT M10 X 1.25 1 1
7-8 GB93-87 WASHER WITH SPRING 10 1 1
7-9 ZS300400 F. FOOTREST 1 1
7-10 GB97.1-85 WASHER 8 2 2
7-11 GB5783-86 BOLT M8 X 25 2 2
7-12 GB93-87 WASHER 8 2 2
7-13 ZS300100-C56 SIDE STAND 1 1
7-14 ZS300001-C56 SPRING 1 1
7-15 ZS300002-C56 BOLT M10 X 27 1 1
7-16 ZS300003-C56 NUT M10  1 1
7-17 ZS420008-C56 RUBBER CUSHION 1 1
7-18 ZS300004-C56 GRIP, F. FOOTREST 2 2

Enlarged figure
Next page



F07 FOOTREST/MAINSTAND



F08 FOOTREST REAR BRAKE
REF PART NUMBER DESCRIPTION QTY

20
05

8-1 ZS340000-C56 REAR BRAKE ARM 1 1
8-2 ZS440004-C56 SPRING 1 1
8-3 GB97.1-85 WASHER 16 1 1
8-4 GB91-86 SPLIT PIN 3 X 30 1 1
8-5 ZS350000-C56 REAR BRAKE LEVER ASSY 1 1
8-6 GB97.1-85 WASHER 6 1 1
8-7 ZS350001-C56 SPRING, BRAKE LEVER 1 1
8-8 ZS350003-C56 NUT 1 1
8-9 ZS350002-C56 PIN 1 1
8-10 GB97.1-85 WASHER 6 1 1
8-11 GB91-86 SPLIT PIN 2 X 30 1 1
8-12 ZS360101-C56 CORE, REAR FOOTREST 2 2
8-13 ZS360102-C56 CLIP, FOOTREST 2 2
8-14 ZS360103-C56 WASHER 2 2
8-15 FGB882-86 PIN 2 2
8-16 GB91-86 SPLIT PIN 2 X 24 2 2

Enlarged figure
Next page



F08 FOOTREST REAR BRAKE



F09 GAS TANK
REF PART NUMBER DESCRIPTION QTY

20
05

9-1 ZS310000-C56RD GAS TANK RED 1 1
ZS310000-C56BU GAS TANK BLUE 1 1
ZS310000-C56BL GAS TANK BLACK 1 1
ZS310000-C56SV GAS TANK SILVER 1 1

9-2 ZS490001-C56 L. STICKER, GAS TANK 1 1
9-3 ZS490002-C56 R. STICKER 1 1
9-4 ZS500005-C56 L. LABEL 1 1
9-5 ZS500006-C56 R. LABEL 1 1
9-6 ZS330200-C56 COVER 1 1
9-7 ZS420020-C56 STOPPER 2 2
9-8 GB819-88 SCREW M3 X 9 4 4
9-9 ZS420017-C56 MIDDLE GASKET 1 1
9-10 GB5783-86 BOLT M6 X 25 2 2
9-11 GB96-85 WASHER 6 2 2
9-12 ZS420018-C56 REAR STOPPER, GAS TANK 2 2
9-13 ZS420012-C56 REAR RUBBER CUSHION 2 2
9-14 ZS100007-C56 COLLAR 2 2

Enlarged figure
Next page



F09 GAS TANK



F10 OIL TANK SWITCH
REF PART NUMBER DESCRIPTION QTY

20
05

10-1 ZS320000-C56 FUEL TANK SWITCH COMP 1 1
10-2 ZS320001-C56 SEAL, RING THROTTLE 1 1
10-3 ZS320002-C56 BASE, TANK SWITCH 1 1
10-4 ZS320003-C56 WASHER 1 1
10-5 ZS320004-C56 SPRING 1 1
10-6 ZS320005-C56 WASHER 1 1
10-7 ZS320008-C56 SWITCH KNOB 1 1
10-8 ZS320006-C56 SCREW 1 1
10-9 ZS320007-C56 FUEL PIPE 2 2

10-10 GB818-85 CLIP 2 2
10-11 GB93-87 BOLT M6 X 20 2 2
10-12 GB97.1-85 WASHER WITH SPRING 6 2 2

WASHER 6

Enlarged figure
Next page



F10 OIL TANK SWITCH



F11 OIL TANK
REF PART NUMBER DESCRIPTION QTY

20
05

11-1 ZS510001-C56 OIL TANK 1 1
11-2 ZS510002-C56 OIL TANK COVER 1 1
11-3 ZS510002-C56 OIL TANK COVER WASHER 1 1
11-4 ZS510100-C56 ELEMENT NET, OIL TANK 1 1
11-5 GB5783-86 BOLT M6 X 20 2 2
11-6 GB93-87 WASHER WITH SPRING 6 2 2
11-7 GB97.1-86 WASHER 6 2 2
11-8 ZS500004-C56 CUSHION 1 1
11-9 ZS510200-C56 SENSOR, OIL DISPLAY 1 1



F12 SEAT
REF PART NUMBER DESCRIPTION QTY

20
05

12-1 ZS380100-C56 SEAT 1 1
12-2 ZS380001-C56 SEAT CONNECTING PLATE 1 1
12-3 ZS380002-C56 REAR SEAT PLATE 1 1
12-4 ZS380003-C56 CUSHION, REAR SEAT 1 1
12-5 ZS370004-C56 SEAT PLATE 1 1
12-6 ZS380005-C56 CUSHION, FRONT SEAT 1 1
12-7 ZS380006-C56 CUSHION, RUBBER 7 7
12-8 ZS370007-C56 POSITION COLLAR 4 4
12-9 GB97.1-85 WASHER 6 4 4

12-10 GB859-87 WASHER WITH SPRING 6 4 4
12-11 GB6170-86 NUT M6 6 6
12-12 GB5783-86 NOLT M8 X 50 2 2
12-13 ZS190000-C56 REAR CARRIER STAY 1 1
12-14 ZS380008-C56 RUBBER CUSHION 4 4
12-15 GB96-85 WASHER 6 4 4
12-16 GB96-85 WASHER 8 4 4
12-17 GB93-87 WASHER WITH SPRING 8 2 2
12-18 GB6170-86 NUT M8 2 2

Enlarged figure
Next page



F12 SEAT



F13 SEAT TAIL COVER
REF PART NUMBER DESCRIPTION QTY

20
05

13-1 ZS410005-C56RD REAR TAIL COVER RED 1 1
ZS410005-C56BU REAR TAIL COVER BLUE 1 1
ZS410005-C56BL REAR TAIL COVER BLACK 1 1
ZS410005-C56SV REAR TAIL COVER SILVER 1 1

13-2 ZS490003-C56 L. STICKER 1 1
13-3 ZS490004-C56 R. STICKER 1 1
13-4 GB845-85 SCREW ST4.8 X 16 6 6
13-5 GB96-85 WASHER 5 6 6
13-6 ZS470005-C56 CLIP NAIL 4 4
13-7 ZS410006-C56 REAR TAIL COVER 1 1
13-8 ZS420013-C56 CUSHION 1 1



F14 SIDE COVER
REF PART NUMBER DESCRIPTION QTY

20
05

14-1 ZS410002-C56RD SIDE COVER R. RED 1 1
ZS410002-C56BU SIDE COVER R. BLUE 1 1
ZS410002-C56BL SIDE COVER R. BLACK 1 1
ZS410002-C56SV SIDE COVER R. SILVER 1 1

14-2 ZS410001-C56RD SIDE COVER R. RED 1 1
ZS410001-C56BU SIDE COVER R. BLUE 1 1
ZS410001-C56BL SIDE COVER R. BLACK 1 1
ZS410001-C56SV SIDE COVER R. SILVER 1 1

14-3 ZS500008-C56 EMBLEM R. "FORZA" 1 1
14-4 ZS500007-C56 EMBLEM L. "FORZA" 1 1
14-5 ZS490004-C56 STICKER R. 1 1
14-6 ZS490003-C56 STICKER L. 1 1
14-7 ZS420011-C56 RUBBER CUSHION 4 4
14-8 ZS470006-C56 SCREW, SIDE COVER L. 1 1
14-9 ZS470007-C56 SCREW, SIDEL COVER R. 1 1

Enlarged figure
Next page



F14 SIDE COVER



F15 HEAD LIGHT CASING/ FRONT FENDER
REF PART NUMBER DESCRIPTION QTY

20
05

15-1 ZS370401-C56 HEADLIGHT CASING 1 1
15-2 GB5783-86 BOLT M8 X 25 2 2
15-3 GB97.1-85 WASHER 8 2 2
15-4 GB93-87 WASHER WITH SPRING 8 2 2
15-5 ZS370402-C56 COLLAR 2 2
15-6 ZS370403-C56 STOPPER 2 2
15-7 ZS370404-C5601 METALLIC PLATE 2 2
15-8 ZS210100-C56 FRONT FENDER 1 1
15-9 GB5783-86 SCREW M6 X 12 4 4

15-10 GB93-87 WASHER WITH SPRING 6 4 4
15-11 GB97.1-85 WASHER 6 4 4
15-12 ZS210001-C56 SCREW  4 4
15-13 ZS210002-C56 F. LICENSE PLATE STAY 2 2

Enlarged figure
Next page



F15 HEAD LIGHT CASING/ FRONT FENDER



F16 FRONT FORK
REF PART NUMBER DESCRIPTION QTY

20
05

16-1 ZS250201-C56 PIPE R. FRONT SHOCK ABSORBER 1 1
16-2 ZS250101-C56 PIPE L. FRONT SHOCK ABSORBER 1 1
16-3 ZS250202-C56 COLLUM, FRONT SHCOK ABSORBER 1 1
16-4 ZS250203-C56 OIL SEAL 1 1
16-5 ZS250204-C56 OIL SEAL RING 1 1
16-6 ZS250205-C56 WASHER 1 1
16-7 ZS250206-C56 SEAL RING 1 1
16-8 ZS250207-C56 PISTON 1 1
16-9 ZS250208-C56 SPRING 1 1

16-10 ZS250209-C56 UPPER PIPE, SPRING 1 1
16-11 ZS250210-C56 LOWER PIPE, SPRING 1 1
16-12 ZS250211-C56 SPRING SEAT 1 1
16-13 ZS240100-C56 STEERING COLLUM 1 1
16-14 ZS240103-C56 BEARING SEAT, STEERING ROD 1 1
16-15 GB93-87 WASHER WITH SPRING 10 2 2
16-16 GB5783-86 SCREW M 10 X 30 2 2
16-17 ZS240101-C56 CLIP 1 1
16-18 GB818-85 SCREW M6 X 10 1 1
16-19 GB93-87 WASHER WITH SPRING 6 1 1
16-20 ZS240001-C56 UPPER JOINT 1 1
16-21 ZS240300-C56 CLIP 2 2
16-22 ZS240003-C56 SCREW 3 3
16-23 ZS240004-C56 WASHER 2 2
16-24 ZS240005-C56 WASHER 1 1
16-25 GB97.1-85 WASHER 8 4 4
16-26 GB93-87 WASHER WITH SPRING 8 4 4
16-27 ZS240400-C56 PLUG 2 2
16-28 ZS240007-C56 SCREW 2 2
16-29 ZS240008-C56 STOPPER CUSHION 4 4
16-30 ZS240009-C56 WASHER 2 2
16-31 GB6187-86 NUT M8 2 2
16-32 GB91-86 PIN 2 2
16-33 ZS250212-C56 UPPER PIPE, R. FRONT SHOCK ABSORBER 1 1

Enlarged figure
Next page



F16 FRONT FORK
16-34 ZS250112-C56 UPPER PIPE, L. FRONT SHOCK ABORBER 1 1
16-35 ZS250213-C56 BASE, PIPE 2 2
16-36 ZS250214-C56 COLLAR 2 2
16-37 ZS250215-C56 LOWER BASE PIPE 2 2
16-38 ZS240102-C56 CLIP 1 1
16-39 GB5783-86 SCREW M8 X 35 4 4



F17 FRONT WHEEL ASSY
REF PART NUMBER DESCRIPTION QTY

20
05

17-1 ZS140100-C56 FRONT WHEEL HUB COMP 1 1
17-2 ZS160001-C56 BRAKE DRUM COVER 1 1
17-3 ZS160100-C56 SHOE WEAR, BRAKE 2 2
17-4 ZS160002-C56 SPRING 2 2
17-5 ZS160003-C56 CAM, FRONT BRAKE 1 1
17-6 ZS160004-C56 DUST-GASKET 1 1
17-7 ZS160005-G56 ROCKER ARM, F. BRAKE 1 1
17-8 GB848-85 WASHER 6 2 2
17-9 GB6170-86 NUT M6 1 1

17-10 GB5782-86 BOLT M6 X 25 1 1
17-11 ZS160006-C56 DUST-COLLAR 1 1
17-12 ZS160007-C56 GEAR, SPPEDOMETER 1 1
17-13 ZS160008-C56 GEAR ROD, SPEEDOMETER 1 1
17-14 ZS160009-C56 COLLAR 1 1
17-15 ZS160010-C56 WASHER  2 2
17-16 ZS160011-C56 DRIVE, SPEEDOMETER 1 1
17-17 ZS160012-C56 WASHER, GEAR 15 X 22 1 1 1
17-18 GB819-88 SCREW M5 X 16 1 1
17-19 ZS160013-C56 RING 1 1
17-20 ZS470001-C56 FRONT WHEEL AXLE 1 1
17-21 ZS140004-C56 DUST-COVER 1 1
17-22 GB6187-86 NUT M10 X 1.25 1 1
17-23 ZS140005-C56 CAP, SPOKE 1 1
17-24 ZS100001-C56 COLLAR 10 X 15 X 12.4 1 1
17-25 ZS140006-C56 COLLAR 10.2 X 16 X 51 1 1
17-26 ZS140300-C56 OIL SEAL 15 X 31 X 9.5 1 1
17-27 GB/T276-94 BEARING L 1 1
17-28 GB/T276-94 BEARING R 1 1
17-29 ZS160200-C56 OIL SEAL 43 X 58 X 7 1 1
17-30 ZS140001-C56 TYRE (2.50-18) 1 1
17-31 ZS140002-C56 TYRE (2.50-18) 1 1
17-32 ZS140003-C56 RUBBER RING 1 1
17-33 ZS140200-C56 FRONT WHEEL RIM 1 1

Enlarged figure
Next page



F17 FRONT WHEEL ASSY



F18 STEERING BAR/LEVER CABLE
REF PART NUMBER DESCRIPTION QTY

20
05

18-1 ZS230000-C56 STEERING BAR 1 1
18-2 ZS430200-C56 R. REAR MIRROR 1 1
18-3 ZS430100-C56 L. REAR MIRROR 1 1
18-4 ZS450100-C56 LEVER CABLE, FRONT BRAKE 1 1
18-5 ZS450104-C56 RUBBER 1 1
18-6 ZS450103-C56 SPRING 1 1
18-7 ZS450102-C56 PIN 1 1
18-8 ZS450101-C56 NUT, ADJUSTING 1 1
18-9 ZS450200-C56 LVER, CLUTCH 1 1

18-10 ZS450300-C56 LEVER, THROTTLE 1 1
18-11 ZS450301-C56 DUST PRTOTECTING RUBBER 1 1
18-12 ZS420015-C56 HOOP, THROTTLE LEVER CABLE 1 1
18-13 ZS450600-C56 CHOCKE LEVER CABLE 1 1
18-14 ZS100008-C56 CLAMPER 4 4
18-15 ZS100011-C56 CLAMPER 1 1
18-16 ZS240204-C56 NUT  2 2
18-17 ZS240201-C56 BEARING STAY 1 1
18-18 ZS240202-C56 BEARING STAY 1 1
18-19 ZS240205-C56 STEEL BALL 44 44
18-20 ZS240203-C56 DUST-COVER 1 1
18-21 ZS330100-C56 HEAD LOCK 1 1
18-22 ZS470008-C56 SCREW M5 X 10 2 2

Enlarged figure
Next page



F18 STEERING BAR/LEVER CABLE



F19 R. STEERING BAR SWITCH ASSY
REF PART NUMBER DESCRIPTION QTY

20
05

19-1 ZS420200-C56 THROTTLE LEVER 1 1
19-2 ZS420201-C56 OIL FILTER 1 1
19-3 ZS371500-C56 R. BRAKE ASSY 1 1
19-4 ZS371501-C56 ELECTRICAL SWITCH KNOB 1 1
19-5 ZS371502-C56 GASKET, ADJUSTER 1 1
19-6 GB96-85 WASHER 3 1 1
19-7 GB93-87 WASHER WITH SPRING 3 1 1
19-8 GB818-85 SCREW M3 X 8 1 1
19-9 ZS371503-C56 F. BRAKE LEVER 1 1

19-10 ZS371504-C56 SCREW M3 X 8 1 1
19-11 GB97.1-85 WASHER 5 1 1
19-12 GB93-87 WASHER WITH SPRING 5 1 1
19-13 GB6170-86 NUT M5 1 1
19-14 ZS420026-C56 BAND 2 2
19-15 GB818-85 SCREW M5 X 25 2 2

Enlarged figure
Next page



F19 R. STEERING BAR SWITCH ASSY



F20 L. STEERING BAR WITH ASSY
REF PART NUMBER DESCRIPTION QTY

20
05

20-1 ZS371400-C56 L. HANDLE BR COMP 1 1
20-2 ZS371401-C56 SCREW 1 1
20-3 GB97.1-85 WASHER 5 1 1
20-4 GB93-87 WASHER WITH SPRING 5 1 1
20-5 GB6170-86 NUT M5 1 1
20-6 GB818-85 SCREW M5 X 25 2 2
20-7 ZS371402-C56 SWITCH KNOB 1 1
20-8 GB819-88 SCREW M3 X 6 1 1
20-9 ZS420026-C56 BAND 1 1

20-10 ZS371403-C56 HORN BUTTON 1 1
20-11 ZS371404-C56 SPRING 1 1
20-12 ZS371405-C56 HOUSING 1 1
20-13 ZS371406-C56 WASHER, STARTER THROTTLE 1 1
20-14 ZS371407-C56 ARM, STARTER THROTTLE 1 1
20-15 GB818-85 SCREW M6 X 12 1 1
20-16 ZS420100-C56 GRIP, STEERING BAR 1 1
20-17 ZS371408-C56 LEVER COMP CLUTCH 1 1
20-18 GB96-85 WASHER 6 1 1
20-19 GB93-87 WASHER WITH SPRING 6 1 1

Enlarged figure
Next page



F20 L. STEERING BAR WITH ASSY



F21 REAR FORK
REF PART NUMBER DESCRIPTION QTY

20
05

21-1 ZS130000-C56 FORK 1 1
21-2 ZS130100-C56 SPACER 2 2
21-3 ZS470002-C56 FORK AXLE 1 1
21-4 GB96-85 WASHER 12 1 1
21-5 ZS130002-C56 SCREW (F) 1 1
21-6 GB6187-86 NUT M12 X 1.25 1 1
21-7 ZS420010-C56 STOPPER 1 1
21-8 ZS130001-C56 ROD, RR. BRAKE 1 1
21-9 ZS130003-C56 SCREW (RR) 1 1

21-10 GB97.1-85 WASHER 8 1 1
21-11 GB93-87 WASHER WITH SPRING 10 1 1
21-12 GB6170-86 NUT M8 1 1
21-13 GB91-86 SPLIT PIN 2 X 30 2 2
21-14 ZS130004-C56 NUT M10 1 1

Enlarged figure
Next page



F21 REAR FORK



F22 REAR SHOCK ABSORBER
REF PART NUMBER DESCRIPTION QTY

20
05

22-1 ZS100700-C56 CHAIN BOX 1 1
22-2 GB5783-86 BOLT M6 X 12 1 1
22-3 GB5783-86 BOLT M6 X 12 1 1
22-4 GB97.1-85 WASHER 6 2 2
22-5 GB923-88 NUT, CAMP 10 4 4
22-6 GB96-85 WASHER 10 4 4
22-7 ZS260000-C56 RR. SHOCK ABSORBER BLACK 2 2
22-8 GB97.1-85 WASHER 12 4 4



F23 RR. FENDER
REF PART NUMBER DESCRIPTION QTY

20
05

23-1 ZS220100-C56 RR. FENDER (FRONT) 1 1
23-2 ZS220200-C56 RR. FENDER (BACK) 1 1
23-3 ZS220300-C56 BRACKET, RR. FENDER 1 1
23-4 GB5783-86 BOLT M6 X 25 2 2
23-5 GB93-87 WASHER SPRING 6 2 2
23-6 GB96-85 WASHER 6 2 2
23-7 GB5783-86 SCREW M6 X 16 2 2
23-8 GB97.1-85 WASHER 6 2 2
23-9 GB5783-86 BOLT M6 X 16 2 2

23-10 GB6170-86 NUT 6 2 2
23-11 GB93-87 WASHER WITH SPRING SPRING 6 2 2
23-12 GB97.1-85 WASHER 6 2 2

Enlarged figure
Next page



F23 RR. FENDER



F24 RR. WHEEL ASSY
REF PART NUMBER DESCRIPTION QTY

20
05

24-1 ZS150100-C56 RR. WHEEL HUB 1 1
24-2 ZS170001-C56 COVER, RR. SHEEL 1 1
24-3 ZS170100-C56 SHOE WEAR, BRAKE 1 1
24-4 ZS172002-C56 SPRING 2 2
24-5 ZS170003-C56 BRAKE CAM 1 1
24-6 ZS170004-C56 BRAKE ARM 1 1
24-7 ZS170005-C56 WASHER 1 1
24-8 ZS170006-C56 DUST-CUSHION 1 1
24-9 GB848-85 WASHER 6 2 2

24-10 GB6170-86 NUT M6 1 1
24-11 GB5782-86 SCREW M6 X 35 1 1
24-12 ZS180002-C56 STOPPER 1 1
24-13 ZS420021-C56 STOPPER 4 4
24-14 ZS470004-C56 RR. WHEEL SHAFT 1 1
24-15 ZS100003-C56 F. COUAL RR. WHEEL SHAFT 1 1
24-16 ZS100004-C56 INNER COLLAR, DRIVEN SPROCKET 1 1
24-17 GB6187-86 NUT M12 X 1.25 1 1
24-18 ZS150004-C56 COLLAR 1 1
24-19 ZS100002-C56 L. COLLAR 1 1
24-20 ZS150300-C56 OIL SEAL, RR. SHAFT 1 1
24-21 GB/T276-94 BEARING L. RR. SHAFT 1 1
24-22 GB/T276-94 BEARING R. RR. SHAFT 1 1
24-23 ZS180100-C56 BEARING, SPROCKET HUB 1 1
24-24 ZS150005-C56 BIPPLE, SPOKE 1 1
24-25 ZS180001-C56 RR. SPROCKET 1 1
24-26 ZS180003-C56 BOLT 4 4
24-27 GB6170-86 BUT M8 4 4
24-28 ZS180004-C56 WASHER 2 2
24-29 ZS100101-C56 CHAIN ADJUSTER 2 2
24-30 GB5783-86 BOLT M8 X 10 2 2
24-31 GB6170-86 NUT M8 2 2
24-32 ZS150001-C56 OUTER TYRE 1 1
24-33 ZS150002-C56 INNER TYRE 1 1
24-34 ZS150003-C56 RUBBER RING 1 1
24-35 ZS150200-C56 RIM 1.4 X 18 1 1

Enlarged figure
Next page



F24 RR. WHEEL ASSY



www.umamerica.com
© 2004 UNITED MOTORS OF AMERICA, INC. 
















































































































































	INDEX
	PICTURE INDEX ENGINE 1
	PICTURE INDEX ENGINE 2
	PICTURE INDEX FRAME 1
	PICTURE INDEX FRAME 2
	PICTURE INDEX FRAME 3
	E01 CYLINDER
	E02 CRANKCASE
	E03 CRANKCASE COVER
	E04 CRANKSHAFT
	E05 CARBURETOR
	E06 AIR CLEANER
	E07 MUFFLER
	E08 OIL PUMP
	E09 CLUTCH
	E10 TRANSMISSION
	E11 GEAR SHIFTING
	E12 KICK STARTER
	E13 MAGNETO
	E14 ELECTRIC SET (I)
	F01 METER ASSY
	F02 HEADLIGHT
	F03 TURNING SIGNAL
	F04 REAR TAILLIGHT COMP
	F05 ELECTRIC SET (II)
	F06 FRAME
	F07 FOOTREST/MAINSTAND
	F08 FOOTREST REAR BRAKE
	F09 GAS TANK
	F10 OIL TANK SWITCH
	F11 OIL TANK
	F12 SEAT
	F13 SEAT TAIL COVER
	F14 SIDE COVER
	F15 HEAD LIGHT CASING/FRONT FENDER
	F16 FRONT FORK
	F17 FRONT WHEEL ASSY
	F18 STEERING BAR/LEVER CABLE
	F19 R. STEERING BAR SWITCH ASSY
	F20 L. STEERING BAR WITH ASSY
	F21 REAR FORK
	F22 REAR SHOCK ABSORBER
	F23 RR. FENDER
	F24 RR. WHEEL ASSY



